
 

 

 

UNITED NATIONS DEVELOPMENT 

PROGRAM (UNDP) 

LTA FOR THE PROVISION OF SERVICES 

FOR CONDUCTING ENVIRONMENTAL 

STUDIES FOR INDUSTRIAL FACILITIES 

IDENTIFIED BY LEPAP AND 

PREPARING SPECIFIC SECTOR 

GUIDELINES 

ENVIRONMENTAL AND 

SOCIAL MANAGEMENT 

PLAN (ESMP) FOR THE 

CONSTRUCTION AND 

OPERATION OF A 

WASTEWATER TREATEMENT 

PLANT AT HAWA CHICKEN 

FACILITY, ANFEH 

May 11, 2020 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD ii 

ELARD LEBANON 

UNITED NATIONS DEVELOPMENT PROGRAM (UNDP)/ 

LEBANON ENVIRONMENTAL POLLUTION ABATTEMENT 

PROJECT (LEPAP) 

Document Type: Draft ESMP Report 

Contract Ref: LBN/LTA/2019/96 
[...]
in view of not compromising the potential of the project and hence ensuring its sound 

operation and sustainability. 

 

 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 32 

2. SUB-PROJECT DESCRIPTION 

As stated above, sub-project No. 1 of the EA Report consists of adjusting the DAF Unit 

at Hawa Chicken to achieve compliant treatment results. On the other hand, the 

MoE communicated to Hawa Chicken the need to upgrade its current wastewater 

treatment system in place and provide an emergency plan (treatment capacity in 

case of emergencies). Given the increased demand for an additional treatment 

capacity, the existing WWTP at Hawa Chicken shall be upgraded by constructing a 

Fixed Bed Reactor (FBR) aerobic biological treatment plant coupled with a bio-

sludge dewatering system. The aim is to comply with the national ELVs for wastewater 

discharge and the World Bank environmental health and safety guidelines and to 

alleviate the impacts on the receiving water body. 

2.1. WASTEWATER QUANTITIES AND SOURCES 

Hawa Chicken consumes an approximate amount of 1,500 m3 of water per day 

(around 450,000 m3 annually) for domestic and production uses.  

On the other hand, wastewater at Hawa Chicken is produced from the following 

processes/operations: 

 Production process 

 Slaughterhouse process (excluding blood, which is rendered in a separate 

system where blood is coagulated, centrifuged and treated with heat to 

be used in pet food) and rendering plant (de-feathering of poultry, blood 

drainage, etc.) 

 Cleaning of production areas and equipment (including satellite cleaning 

system, cleaning of crates, etc.) 

 RO reject and filter backwash water 

 Boilers blowdown 

 Discharges from water recovery system’s tank 

 Wet scrubber for air emissions (odors) located at the exhaust of the ventilation 

system before the inlet to the Biofilter 

 Domestic uses. 

The flows from the production processes are collected and sent to a wastewater 

treatment plant (WWTP). The flow from the wet scrubber for the removal of odors is 

also drained to the WWTP. The quantities of wastewater per source currently 

produced onsite are presented in, Table 2-1 along with the collection and 

management/treatment of each wastewater stream produced onsite.  

 

 

 

 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 33 

Table 2-1 Wastewater Flows Produced per Source and Receiving System of Discharge 

Sources of wastewater Annual 

production[1] 

(m3/year) 

Daily flows 

(m3/day) 

Receiving system of discharge 

Slaughterhouse process 

and rendering plant 

210,000 700 Sent to existing WWTP and final 

discharge into the adjacent 

Water canal 
Cleaning of production 

areas and equipment 

105,000 350 

Wet scrubber 6,000 20 

RO reject and filter 

backwash water 

15,000 50 Irrigation and surface water 

Boilers’ blow down 6,000 20 Storm water drainage of the 

plant discharging into the 

municipal storm water network 
Discharges from water 

recovery system’s tank 

6,600 22 

Domestic uses 12,000 40 Municipal sewage network 

Total 360,600 1,202  

Incoming wastewater from the facility is collected at the pump station and pumped 

at a flow rate of 120m3/hr to a rotary screen. The wastewater is then directed into a 

dissolved air floatation unit (DAF). In the DAF unit, small micro-bubbles are formed 

that adhere to suspended solids to be later removed by a scraper mechanism. 

Sediments in the wastewater will accumulate in the sediment gutter that is equipped 

to be conveyed out of the DAF.  

The effluent of the DAF then enters a buffer tank equipped with a mixer/aerator to 

prevent the formation of toxic/explosive gases and to keep remaining solids in 

suspension. 

From the buffer tank the wastewater is pumped to the selector in the biological 

treatment area. In the selector, the wastewater is mixed with a certain amount of 

activated sludge to remove dissolved contaminants. Wastewater in the selector 

overflows into an aeration basin for biological decomposition and conversion of 

organic matter into carbon dioxide, water, and Nitrogen. The treated wastewater is 

finally chlorinated prior to discharge to an adjacent natural stream discharging into 

the sea. 

The sludge collected from the existing WWTP is decanted whereby part of the sludge 

can be used as biofuel for the facility’s boilers while the remaining is disposed of as 

waste. 

Wastewater from the boilers’ blow down along with the periodic discharge of sludge 

from the water recovery system’s tank are drained via the stormwater drainage of 

the plant to the municipal stormwater network which ends up in the sea nearby. On 

the other hand, domestic wastewater is discharged via a separate drainage system 

to the municipal sewage network.  

                                                      
[1] Based on 300 days of annual operation as reported by the facility 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 34 

The existing treatment process is elaborated in Figure 2-1. 

Appendix H shows the network linking the Hawa chicken facility to the Planned 

WWTP. 

The facility reported that the daily flow of wastewater from production processes 

which ends up at the existing WWTP is 1,100 m3/day. Currently, Hawa Chicken is 

planning to expand its production, which will result in the production of an estimated 

flow of 2,200 m3/day of wastewater. 

 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 35 

 

Figure 2-1 Effluent Quality throughout the Treatment Process 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 36 

The wastewater values in the facility (influent, pre-treatment, and effluent) were 

measured in November 2019 internally at the Hawa Chicken laboratory and 

externally at the Environmental Core Laboratory at AUB. The values of the effluent 

wastewater are shown in Table 2-2 and compared against local standards and World 

Bank guidelines. The results are relatively similar to each other, with the exception of 

BOD results. Nevertheless, the parameters measured comply with MoE Decision 8/1 

for discharges into surface water and World Bank guidelines for poultry processing 

facilities, except for the BOD external result which exceeds the World Bank guidelines 

only. However, it should be noted that COD must be superior to BOD, which is not the 

case in the table, indicating a possible error in the measurement. 

The complete list of wastewater sampling results is presented in Appendix I for the 

most recent internal and external measurements taken.  

Table 2-2 Wastewater Outflow Analysis Results 

Parameters 
Internal 

Measurement 

External 

Measurement 

Regulatory Limit 

(MoE Decision 8/1 for 

discharges into 

surface water) 

Regulatory Limit (WB 

EHS Guidelines for 

Poultry Processing) 

Total 

Suspended 

Solids 

(mg/L) 

32 22.8 200 50 

COD 

(mg/L) 
57 61 250 250 

BOD5 

(mg/L) 
12 931 100 50 

Total N 

(mg/L) 
82 <10 40 10 

 

2.2. PROJECT COMPONENTS AND DESIGN FEATURES 

Hawa Chicken is planning to build another WWTP increasing its wastewater treatment 

capacity to 2,200 m3/day and provide a standby wastewater treatment unit in case 

of operational failures. As shown in Figure 2-1, the planned WWTP will be built on an 

empty plot within the Hawa Chicken facility. The WWTP will comprise a 2-floor 

building; the area of each floor is 1200 m2 while the tank will cover a surface area of 

707 m2.  

 

                                                      
1 COD should be higher than BOD, which indicates some kind of  

2 The results refer to Total Kjeldahl Nitrogen for which there is no regulatory limit in Lebanon.  



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 37 

  

Figure 2-2 Location of the WWTP within the Facility 

The proposed WWTP for Hawa Chicken is a Fixed Bed Reactor (FBR) aerobic 

biological treatment plant coupled with a bio-sludge dewatering system. The 

wastewater pre-treatment unit will remain the same, and only a biological treatment 

unit will be upgraded to increase its capacity. The flow leaving the existing 

pretreatment will be equally divided over the existing treatment plant and the new 

one. A schematic diagram of the proposed WWTP is presented in Figure 2-3. 

 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 38 

 

  
Figure 2-3 Proposed Wastewater Treatment Process 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 39 

The design of the WWTP was developed taking into consideration the following 

design parameters presented in Table 2-3.  

Table 2-3 Design Parameters 

Wastewater source  

Type of industry  Poultry processing  

Flow data  

Daily flow  2,200  m3/day  

Average flow  200  m3/h  

Peak flow  240  m3/h  

Peak flow duration  4  hours/day  

Parameter1  Concentration [mg/l]  Load [kg/day]  

COD  4,000  8,800  

BOD5  2,250  4,950  

FOG  750  1,650  

TSS  1,500  3,300  

TKN  300  660  

TP  70  154  

Chlorides  <400  <880  

 Average Range 

pH  7.0  6.5 < pH < 9.0  

Water temperature  20 °C  15 < t < 25 °C  

Utility data  

Electricity  Main power supply: 400 V, 50 Hz, 3 phases + “0” + PE 

(protective earth)  

Control voltage panel: 240 V AC  

Control voltage field components 24 V AC  

Environmental data  

Ambient temperature  10 < t < 45  °C  

Elevation  

Barghoun, North 

Governorate-Lebanon 

<20  m above sea level  

 

The wastewater treatment process is further elaborated in the subsequent sections.  

2.2.1. Aerobic Biological Treatment (Fixed Bed Reactor) 

The aerobic biological treatment unit (FBR) uses aerobic biological bacteria that live 

in flock-like colonies called activated sludge to decompose organic matter using 4 

separate processes. The flow leaving the existing pretreatment will be equally divided 

between the existing and new WWTPs. Accordingly, both Biological Treatments will be 

operating below full capacity so as to keep a safety margin and be able to perform 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 40 

emergency or routine maintenance in any of the two plants without the need to 

cease or reduce production. 

2.2.1.1. Selection 

Ensures that the bacteria continues to grow, by providing proper conditions and 

preventing problems that might limit their growth. 

2.2.1.2. Denitrification 

Removes nitrogen by converting Nitrate to Nitrogen gas in the absence of oxygen 

2.2.1.3. Aeration/ Nitrification 

Provides oxygen to the bacteria in the aeration basin to decompose organic matter 

into carbon dioxide, water, sulfate, and nitrate. Small openings cause air bubbles to 

form in the water, from which the oxygen is diffused. 

2.2.1.4. FBR activated sludge separation 

Includes a DAF unit, where small micro bubbles make activated sludge flocks float to 

the surface to be removed by a scrapper. The treated water is removed from the DAF 

unit using an overflow weir.  

2.2.2. Effluent disinfection 

Disinfection is implemented by passing the effluent through the UV disinfection 

system. During this process the effluent is irradiated by the UV light, which disinfects 

the treated effluent. 

2.2.3. Biological excess sludge dewatering 

The waste activated sludge from the FBR DAF is pumped to a decanter centrifuge 

where a flocculant is added, then the mixture is exposed to high centrifugal forces 

causing the mixture to separate. 

 

This process was chosen based on these advantages: 

 Economically sustainable 

 No Biohazard sludge 

 Saving in civil works 

 Small footprint 

 Low treatment cost 

 Operates without corrosive chemicals 

 High level of automation and high level of service 

 Almost no odor generated 

 Reliable and tested process including good equipment. 

  

The complete layout of the proposed WWTP is presented in Appendix J. 

Table 2-4 shows the expected treated effluent quality from the planned WWTP. 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 41 

Table 2-4 Expected Effluent Quality 

Parameter 
Concentration 

 (mg/L) 

COD <125 

BOD <25 

FOG <30 

TSS <60 

TN <30 

Fecal Coliform bacteria 

(per 100 ml) 
<2,000 

pH 6-9 

Expanding and upgrading the wastewater treatment system shall allow Hawa 

Chicken to increase its production capacity and to have an operational backup 

wastewater treatment unit in case one of the two plants faces a malfunction. This is 

achieved simultaneously while maintaining environmental compliance with respect 

to the National Standards for Environmental Quality (NESQ) stipulated in MoE decision 

no. 8/1 (2001) and the World Bank EHS Guidelines for wastewater and ambient water 

quality, by discharging treated wastewater with the characteristics shown in Table 

2-5.  

Table 2-5 Maximum Allowable Limits for Wastewater Discharge into surface water 

(MoE Decision 8/1) and WB Guidelines for Wastewater Discharge from Poultry 

Processing  

Parameter 

Maximum allowable limits for 

discharge into the surface water 

according to MoE Decision 8/1 

Maximum allowable limits for 

wastewater discharge according 

to the WB EHS Guidelines for Poultry 

Processing 

COD 250 mg/l 250 mg/l 

BOD 100 mg/l 50 mg/l 

Solids TSS 200 mg/l 50 mg/l 

Temperature 30 ⁰C Increase <3ºC 

pH 5-9 6-9 

Total phosphorus 16 mg/l 2 mg/l 

Total nitrogen 40 mg/l 10 mg/l 

Oil and grease 30 10 

Sulphates 1,000.0 - 

Coliform 

bacteria 
2,000/100 ml 400 MPN/100 ml 

 

The existing wastewater treatment system will be upgraded to process the pre-

treated sludge, by limiting the TSS and fat that can escape the system with the water 

fraction. This will include 3 main upgrades: 



LEBANON ENVIRONMENTAL POLLUTION ABATEMENT PROJECT (LEPAP) UNDP 

ESMP FOR HAWA CHICKEN’S WWTP DRAFT REPORT 

PREPARED BY ELARD 42 

 Automatic lime dosing: Accurately measures the required doses of lime to bind 

with the fat fraction in the DAF unit 

 Automatic Flocculant make-up and dosing system: The system prevents 

unnecessary over-dosing, and limits problems caused from the dosing of highly 

viscous flocculant solutions. 

 Adaptation of the pre-treatment control panel: allows for the electronic 

component to control the pre-treatment and dosing process. 

The pre-treated sludge will be mixed in the existing sludge tank after the dosing 

system adds lime to the sludge. The lime binds to the fats enabling their removal from 

the water fraction via the existing decanter. Then flocculants will be injected in the 

sludge and the mixture will be exposed to extremely high centrifugal forces that 

separate the liquid layer, which flows to the pump station and is recirculated into the 

WWTP, from the solids fraction. The latter is expelled from the decanter at the sloping 

end of the decanter’s bowl, while the centrifuged liquids are recirculated back into 

the wastewater treatment process. 

2.2.4. Project Timeline  

The construction phase of the WWTP is estimated to be completed over the course of 

around 12 months from the time the construction permits become available. The 

proposed project timetable is shown in Table 2-6 

Table 2-6 Timetable for Wastewater treatment plant construction works 

Construction phase Duration 

Excavation works 12 days 

Foundation and reinforced concrete 